
Ohio Water Environment Association | Volume 85:3 | Issue 3 2012

2012 Conference Recap
Awards and Photos 
page 34

Ottawa River 
A River on the Rebound
page 28

Nutrient Recovery – A Synthesis 
of the Current State of Knowledge
by Samuel Jeyanayagam, Ph.D. 
page 54

The COLORFUL Village of Yellow Springs WRF
page 46

Plant Operations/Lab Analysts Workshop: October 24-25, 2012   p. 16
Regional Collections Hands-On Workshops: September  20, October 4, 18, and 22    p. 21

Register at www.ohiowea.org

Water Environment 
 Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

Buckeye Bulletin



…And the People Who Back It Up

Unsurpassed personal customer service
and expert technical support
[...]
-S

BR
-2

01
1J

A
N

11
-P

1V
1

Global Expertise. Local Strength.

Columbus
(614) 486-4383

Dan McVay
Regional Manager
dan.mcvay@dntanks.com
614-777-9886
www.dntanks.com

Rated First. 
Because they last.

Sullivan

2553 Thirs Drive
Villa Hills, KY 41017

dan@sullivanenvtec.com

(859) 426-5178 phone
(859) 426-5177 fax

(513)  515-6253 mobileDaniel J. Sullivan, Sr.
President

E & I CORPORATION
A DIVISION OF McNISH CORPORATION

214 Hoff Road, Suite M
Westerville, OH  43082
Phone: 614.899.2282
Fax #:  614.899.0304
Web Site:  www.eandicorp.com

SCREENS
Catenary Bar Screen
Catenary Trash Rakes
Catenary “Compact II”
ARC
ARM
EIMT-2S
Traveling Water Screen

FLOCCULATORS
Vertical and Horizontal

GRIT
Catenary Grit Collector
V-Bucket Grit Collector
Screw and Bucket Elevator
Swirl Grit (Vortex Grit)
 

COLLECTORS
Three and Four Shaft Rectangular

SKIMMERS
Pipe
Helical

OEM PARTS / PRODUCT IMPROVEMENT
1.800.882.0776



www.ohiowea.org                                                                                                                                                     43

FLEXIBILITY IS ONLY ONE ADVANTAGE OF OUR CLOSED LOOP 
REACTOR PROCESS

We have more than 45 years of experience in oxidation ditch technology and more than 2000 installations. 
Lakeside’s CLR process offers a variety of wastewater treatment options, including several operational modes, nitrogen and 
phosphorus removal, and an adaptable configuration, providing maximum flexibility with consistently high quality effluent. 
The CLR process is simple to operate and can be configured in several shapes, including the conventional racetrack, folded 
U-shape or concentric multichannel designs. Lakeside’s staff delivers full service from initial concept through construction to 
plant operation. The result: reliable results with minimal operator attention and maintenance. When performance counts, 
count on the industry leader for more than 80 years!

CLR Process Components

Magna Rotors
Velocity Control Baffles
Rotor Covers
Level Control Weirs
E.A. Aerotor
Process Monitoring and  
Control Systems

1211 Chesapeake Ave., Columbus, OH 43212
Phone: (614) 224-7670  Fax: (614) 224-7660

Paul Matrka, Owner – paul@go-smith.com
Laura Tegethoff, Owner – LauraT@360water.com
Jim Grunenwald, Associate – jimg@go-smith.com
Kim Riddell, Associate  – kim@go-smith.com

REPRESENTED LOCALLY BY:

Visit www.lakeside-equipment.com for more 
product information.



44 Buckeye Bulletin - Issue 3 | 2012

Let’s clear the air together.
Even though you can’t always smell gas-phase 
contaminants, they can still be extremely corrosive and 
potentially dangerous. Versacomb™ media can eliminate 
these gases from your control rooms and cabinets, 
preventing corrosion related failures. There’s more to 
clean air than smelling good. 

mwv.com/apg

440.838.1221
peltonenv.com 

Represented by:
Pelton Environmental 
Products, Inc.



www.ohiowea.org                                                                                                                                                     45

WATER.Way

MWH assists our customers  

in managing the complete lifecycle 

of water. With extensive and proven 

knowledge in water supply and 

treatment, wastewater treatment, 

hydropower and dams, tunneling, 

mining and resource efficiency 

management, MWH leads the way.

+1.216.621.2407

+1.614.324.2220

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 



46  Buckeye Bulletin - Issue 3 | 2012

aeration activated sludge process with four parallel fl ow rectangular 
basins (500,000 gallons total volume), dual 50-foot clarifi ers, 
chlorination, dechlorination, effluent flow measurement, and 
aerobic sludge digestion.
It was quickly apparent that excessive fl ow caused by high Infl ow 
and Infi ltration (I/I) during storm events was the major underlying 
cause of permit violations. From January 2007 through May 2008, 
there were six occasions in which the infl ow exceeded the design 
peak hourly fl ow of 3.8 mgd for the secondary clarifi ers; the largest 
reported fl ow was 6.5 mgd. Mixed liquor solids were commonly lost 
from the clarifi ers during storm events, leading to high suspended 
solids and BOD in the effl uent. However, the biggest problem was 
the loss of nitrifying bacteria, which led to ammonia violations until 
the nitrifying population could be re-established. 

This problem with washout of mixed liquor solids 
was exacerbated by a major defi ciency in the 
original design of the return sludge lines. There 
was only one sludge suction line serving both 
clarifi ers, which used Tow-Bro suction headers 
for the return sludge system. This defi ciency 
caused heavy imbalances in sludge removal and 
contributed so greatly to mixed liquor solids loss 
that the operator would typically have only one 
clarifi er on-line. This problem was so signifi cant 
that a special project was immediately created in 
2008 to install a second parallel sludge suction 
line so that each clarifi er could have its own 
independent controlled sludge withdrawal rate 
without waiting for the remainder of the project 
to be designed and built.
The major strategy to deal with high I/I was 
to build a 2.4 million gallon Overfl ow Basin 
to hold the excess fl ows until storm peaks had 
passed. A slide gate located in a diversion box 
on the infl uent sewer creates a controlled orifi ce 
restricting fl ow into the WRF. Excess wastewater 

The Village of Yellow Springs is a widely known, vibrantly alive, 
socially aware community with a 2010 population of 3,487 located 
in Miami Township in the northern part of Greene County. This 
eclectic village borders on the 1000-acre Glen Helen Nature 
Preserve, which connects to John Bryan State Park and Clifton 
Gorge. The Little Miami River, Ohio’s fi rst State and National 
Scenic River, traverses these magnifi cent natural areas. 
The Yellow Springs wastewater treatment plant, originally 
constructed in 1964 and last upgraded in 1988, sits above Glen 
Helen on the south end of the village. The facility discharges to 
Yellow Springs Creek, which fl ows through Glen Helen and empties 
into the Little Miami River about one half mile downstream. 
Engineering for the treatment plant upgrades started in 2008 in 
response to Ohio EPA requirements for eliminating unacceptable 
NPDES permit violations, particularly for ammonia-nitrogen, 
and in anticipation of a new permit requirement for phosphorus 
removal. Additional concerns with aging equipment and insuffi cient 
sludge provided further impetus for the project. With completion 
of the current upgrades, Yellow Springs has proudly renamed 
its wastewater treatment plant as the Yellow Springs Water 
Reclamation Facility (YS WRF) in honor of the vastly improved 
effl uent quality.
In May 2008, LJB Inc. was hired to evaluate the existing plant and 
determine what improvements would be needed. Project objectives 
included 1) eliminating NPDES permit violations, 2) complying 
with anticipated new requirements for phosphorus removal, 3) 
replacing aging equipment, and 4) increasing operational fl exibility 
and reliability. The fi nal task was to accomplish these objectives 
cost effectively without increasing staffi ng requirements.
In 2008, the aging 0.60 mgd treatment plant consisted of infl uent 
screening, aerated grit chamber, infl uent Parshall fl ume, extended 

Plant Profi le
THE VILLAGE OF YELLOW SPRINGS WATER RECLAMATION FACILITY

THE MOST COLORFUL EXPERIENCE IN WASTEWATER
by John Eastman, P.E., Senior Environmental Engineer, LJB Inc.

and Joe Bates, Yellow Springs Superintendent of Water and Wastewater Treatment

Village of Yellow Springs WRF entrance sign

Aerial photo by Joe Bates with credit to pilot, Jim Sweeney



www.ohiowea.org                                                                                                                                                     47

Plant Profi le

  Addition of electrically operated gates to automatically 
move the WRF into “storm mode” during high fl ow 
conditions which allows for storage of mixed liquor 
solids in the front end of the biological system and 
reduces solids loadings to the clarifi ers. 

  Installation of density current baffl es in the clarifi ers to 
improve the fl ow capacity and effi ciency of the clarifi ers. 
As a side project, Yellow Springs completely rebuilt one 
20-year old clarifi er rake and drive mechanism and will 
be redoing the other clarifi er in the near future.

  Improvements to the chlorination and dechlorination 
systems.

  Improvements to the aerobic sludge digesters to 
improve decanting ability and allow operation of 
Sequencing Facultative Digesters™ that will increase 
solids destruction, reduce air requirements, and increase 
fi lterability, all of which will reduce operating costs.

  Addition of a covered storage facility for dewatered 
sludge prior to land application. This facility signifi cantly 
improves the operator’s ability to waste sludge and 
maintain mixed liquor solids in the proper range. 
Previously, excess liquid sludge had to be stored in off-
line aeration tanks or as excessively high MLSS.

overtops a side weir and fl ows by gravity to the Overfl ow Basin. 
After the storm peak passes, the basin contents are pumped back 
to the head of the WRF. By installing this Overfl ow Basin, Yellow 
Springs was able to maintain an average daily design fl ow of 
0.60 mgd and peak design fl ow of 3.8 mgd for the remaining 
system upgrades. This strategy allowed maximum use of existing 
structures and signifi cantly reduced construction costs for other 
improvements.
Other WRF improvements included:

  Demolition of most of the existing headworks and 
installation of a new front rake screen with ¼-inch 
openings and vortex grit chamber with grit washer in 
an entirely new headworks building, which replaced a 
former structure that could charitably be called a “shed.”

  New infl uent Parshall fl ume to replace the former unit 
that was very inaccurate, especially at high fl ows due to 
hydraulic defi ciencies. 

  Conversion of the extended aeration activated sludge 
system to a biological phosphorous removal system 
by modifying the existing aeration tanks to create the 
anaerobic, anoxic and aerobic zones necessary for the 
process.

  Modifi cation of the inlet and outlet piping for the aeration 
basins so that series fl ow through the basins can be 
implemented, allowing for greater operational fl exibility.

Clarifi er Chlorine contact tank

continued on page 48

Headworks building Garage, aeration tanks, and administration building



48  Buckeye Bulletin - Issue 3 | 2012

Plant Profi le
  Installation of chemical phosphorus removal capability 
for low volume, high-phosphorus side streams primarily 
from digester decanting and sludge dewatering 
operations. This side stream phosphorus treatment 
system reduces the phosphorus load on the biological 
system improving reliability.

  Installation of a non-potable water system using WRF 
effl uent for the grit system, dechlorination, general WRF 
wash-down needs, and overfl ow basin irrigation when 
needed to maintain good grass cover.

  Addition of variable frequency drives on the aeration 
tank blowers saving energy costs.

  Installation of an emergency generator where previously 
there had been no back-up power.

  Improved instrumentation throughout the WRF 
including dissolved oxygen sensors in the aeration 
tanks, oxidation-reduction potential (ORP) sensors in 
the anaerobic and anoxic zones of the bio-phos system, 
and both pH sensors and ORP sensors in the digesters. 
Level sensors are used for multiple purposes throughout 
the WRF.

  Completely new SCADA system to monitor the newly 
installed instrumentation and automatically control many 
WRF processes. Previously, all systems were manually 
operated. The SCADA system is accessible off-site, 
allowing operators to monitor alarm conditions and 
make emergency adjustments remotely. This capability 
helped prevent a need to increase staffi ng.

Construction was done under three contracts: 1) the parallel sludge 
line project awarded to LeVan’s Excavating Inc. of West Liberty, 
OH for $62,400; 2) the general construction contract awarded to 
Kirk Brothers of Alveda, OH for $1,773,000; and 3) an electrical 
contract awarded to DeBra-Kuempel of Cincinnati, OH for 
$633,000. Including change orders totaling less than 2.8%, the 
total construction cost was just under $2,539,000. Construction 
was complete in mid 2011.
Yellow Springs received funding for the WRF improvements 
from three primary sources in addition to its own funds: 1) a grant 
of $1.121 million from the Ohio Public Works Commission; 2) 
a principal reduction grant of $750,000 from the federal ARRA 
program (federal stimulus funding), and 3) a loan from the Ohio 

EPA Water Pollution Control Loan Fund (WPCLF) that covered 
the balance of overall project costs not paid directly from village 
funds. Yellow Springs was also fortunate that the debt load from the 
1988 project was ending just as the new debt was being incurred. 
Therefore, the new debt payments did not require an increase in 
sewer rates, already among the highest in the area. 
When a part of the project was completed, it was put in service 
as quickly as possible. For example, the Overfl ow Basin was 
completed just in time for the start of a record rain fall in the spring 
of 2011. It worked perfectly to prevent hydraulically overloading 
the plant. “We also used the new sludge storage pad extensively 
during that spring, because the fi elds were too wet to get equipment 
on” said Superintendent Joe Bates. 
According to Joe, “The results of this upgrade have been fantastic. 
The effl uent quality is so much improved, especially during high 
fl ow events with utilizing the Overfl ow Basin. The effl uent is crystal 
clear. We are consistently seeing BDL on effl uent CBOD, NH3 N 
and TSS.” However, achieving consistent phosphorous removal has 
been a bit of a challenge since start-up. In the past, this plant has 
been very forgiving when it came to high MLSS concentrations, 
but now you really need to maintain a much more consistent MLSS 
to get the proper Bio-Phosphorous removal. 
Operator Brad Ault commented, “At times, the construction was a 
bit overwhelming. But the new improvements have made the plant 
much more operator friendly.” And recent hire, Richard Stockton, 
reports, “The new equipment and layout make the plant convenient 
and effi cient.”
“I cannot say enough good things about our new SCADA system,” 
enthused Superintendent Bates. “Once we got the bugs worked 
out, SCADA has been great! We now have future plans to tie our 
water towers and drinking water treatment plant into the SCADA 
system located at the WRF.” The Yellow Springs WRF is much 
“greener” than ever before, not only in the electrical effi ciencies 
added during the upgade, but also in the high quality of effl uent 
that we are putting back into the environment. 
So, why is the Yellow Springs Water Reclamation Facility the most 
colorful experience in wastewater? Because Superintendent, Joe 
Bates, has painted every building a unique color! When people 
come to visit or tour the plant, the fi rst thing they ask is “What is 
up with all the colors?” If you have ever visited downtown Yellow 
Springs, you will see where the inspiration came from. “I tell 

Transfer switch and generator SCADA system



www.ohiowea.org                                                                                                                                                     49

Plant Profi le
[...]
seeded with an external source of heavy material such as sand (40 – 50 mesh). While Procorp does not participate in marketing the end 
product, it can assist in identifying market outlets in the local community. 

Table 2: Struvite Recovery Systems Available in North America
Technology Feed Stream External Inputs Location
Ostara Centrate/Filtrate MgCl2, NaOH Operational

• Edmonton Gold Bar, AB
• York, PA 

Under Design/Construction
• Thames Water, UK 

Ostara (WASSTRIP) WAS or Centrate/
Filtrate

MgCl2, NaOH Operational
• Durham, OR
• Nansemond, HRSD, VA

Under Design/Construction
• Rock Creek, OR
• Saskatoon, SK
• Madison, WI

Multiform Harvest Centrate/Filtrate MgCl2, NaOH Under Construction
• Boise, ID
• Yakima, WA

Procorp Centrate/Filtrate MgCl2, Mg(OH)2, 
NaOH, Sand 

Operational
• 2 Industrial facilities in North America
• Several in Europe & Japan

Figure 4: Ostara Struvite Recovery Process (Ostara)

Figure 5: WASSTRIP® Struvite Recovery Process (Ostara)



www.ohiowea.org                                                                                                                                                     57

Technical Article
Adsorption Technology
In addition to struvite precipitation, phosphate can also be captured 
by adsorption. The Asahi Kasei Chemical Corporation of Japan 
has introduced an adsorbent resin of metal oxide and polymer that 
is highly selective for phosphate than competing ions commonly 
found in municipal wastewaters (deBarbadillo et al., 2011). As 
illustrated in Figure 8, the phosphorus recovery strategy comprises 
three stages. In the adsorption stage, fi ltered fi nal effl uent is fed 
through a column charged with the adsorbent and phosphorus is 
removed. In the desorption stage, an alkaline solution is passed 
through the column and the phosphate ions are desorbed. In the 
recovery stage, desorbed phosphate ions are separated from the 
desorbing agent by adding lime, which recovers phosphorus as 
calcium phosphate. The alkaline solution can then be used again in 
the desorption stage. This adsorption technology achieves very low 
effl uent phosphorus concentrations.
Ammonia Recovery Technology
A signifi cant fraction of the infl uent nitrogen is found as ammonia 
in the centrate or fi ltrate stream following anaerobic digestion. The 
Ammonia Recovery Process (ARP) marketed by ThermoEnergy 
is a two-step process that combines fl ash vacuum distillation with 
ion exchange to remove ammonia. As illustrated in Figure 9, 
centrate/fi ltrate undergoes pH adjustment to shift the ammonium-
ammonia equilibrium towards ammonia gas formation. Following 
pretreatment to remove contaminants, vacuum (fl ash) distillation 
is used to capture the ammonia that would readily volatilize. 
The effl uent stream with reduced ammonia nitrogen content 
(approximately 300 ppm or less) is treated by ion exchange, which 
selectively adsorbs the ammonia. The adsorption columns are 
regenerated using either brine or sulfuric acid. The spent ammonia-
laden regeneration solution is stripped of ammonia to produce a 
commercial-grade solution of ammonium sulfate. The ARP scheme 
is presently under consideration in New York City.
Another technology which recovers ammonia from dewatering 
centrate/fi ltrate as ammonium sulphate is AmRHEX, which is 
under development in Ontario by 3XR Inc. This system utilizes a 
rotating contactor of proprietary media to facilitate volatilization of 
the ammonia in the centrate/fi ltrate compartment of the reactor with 
subsequent scrubbing from the gas phase in an acidic compartment 
to form ammonium sulphate.

Figure 6: Multiform Harvest Struvite Recovery Process (Multiform Harvest)

Figure 7: Crystalactor® Struvite Recovery Process (Procorp)

Figure 8: Asahi Kasei Adsorption Process (deBarbadillo, 2011) Figure 9: Simplified ARP Schematic (ThermoEnergy)

continued on page 58



58  Buckeye Bulletin - Issue 3 | 2012

Correction: MSD Environmental Services was incorrectly listed as MSD Engineering Services, Inc. in the May 2012 Advertiser Index.
MSD Environmental Services is interested in working with engineering fi rms. They are not an engineering fi rm.

Technical Article

Other Nutrient Recovery Strategies
Several other nutrient recovery approaches are in various stages of development. A few examples are summarized in Table 3. The table 
shows that these technologies recover nitrogen and phosphorus in various chemical forms.

CONCLUSION
The wastewater treatment plant of the future must continue to remain true to its core principles of public health and environmental 
protection. However, our practices must evolve to cope with the realities of the 21st century, including rapid population growth and 
urbanization, diminishing natural resources, and climate change. These pressures are forcing our global society from a comfortable 
position of abundant resources to a stressful position of scarcity. Already, our industry is undergoing a paradigm shift and beginning 
to view wastewater as a valuable resource. Nutrient recovery is currently being explored as a component of a sustainable wastewater 
treatment plant of the future. 
However, it should be noted that nutrient recovery from wastewater in itself will not offset a signifi cant portion of the global nitrogen 
and phosphorus demand. It can, however, be combined with other strategies to make a difference. These other strategies may include 
reducing nutrient loss through improved agricultural practices, urine separation and direct use as liquid fertilizer (urine represents less 
than one percent of the raw sewage but contains more than 70 percent of the nitrogen and 60 percent of the phosphorus), encouraging 
diets containing less nutrient-intensive foods, and harvesting nutrients from livestock waste, represents a much higher nutrient pool than 
human waste.

Samuel Jeyanayagam, Ph.D., P.E., BCEE
Vice President/Senior Principal Technologist
CH2M HILL
Samuel.Jeyanayagam@CH2M.com

Table 3: Other Nutrient Recovery Technologies *
Technology Origin Feed Stream Chemicals Used End Product
KREPO Sweden Centrate H2SO4, NaOH, Fe FePO4

Kemicond Sweden Centrate H2SO4, NaOH, H2O2 FePO4

Seaborne Germany Centrate H2SO4, NaOH, Mg(OH)2 Struvite

NuReSys Germany Anaerobic effl uent NaOH, MgCl2 Struvite

PHOSPAQ Netherlands Centrate MgO Struvite

Rem-Nut Italy Effl uent NaOH, MgCl2 Struvite

Phosnix Japan Centrate Mg(OH)2, NaOH

P-Roc Germany Centrate Tobermorite (Ca source from
industrial waste)

Ca3(PO4)2

BioCon Denmark Incinerator ash H2SO4 H3PO4

SEPHOS Germany Incinerator ash H2SO4, NaOH, Lime AlPO4, Ca3(PO4)2

SUSAN Europe Incinerator ash H2SO4, NaOH, Mg(OH)2 Fertilizer product

* Adapted from WERF, 2008.

Did you know?
• Every day, 2 million tons of human waste are disposed of in water courses.

• In developing countries, 70 percent of industrial wastes are dumped untreated into waters where they pollute the usable water supply.

• Half of the world’s wetlands have been lost since 1900.

• The total volume of water on Earth is about 1.4 billion km3.

• The volume of freshwater resources is around 35 million km3, or about 2.5 percent of the total volume.

• The world’s six billion people are appropriating 54 percent of all the accessible freshwater contained in rivers, lakes and underground aquifers.

• The UN suggests that each person needs 20-50 litres of water a day to ensure their basic needs for drinking, cooking and cleaning.

• The daily drinking water requirement per person is 2-4 litres, but it takes 2 000 to 5 000 litres of water to produce one person’s daily food.

Source: unwater.org.   Visit unwater.org for a wealth of water related statistics. UN-Water is not an organization or an agency. It is the United Nations coordination 
mechanism for all water-related issues. UN-Water activities and programmes are therefore implemented by its members, with the support of its partners.



www.ohiowea.org                                                                                                                                                     59

American MadeSales: 518-527-5417   
Factory: 518-695-6851   
Fax: 518-695-5417 
Email: kelly@bdpindustries.com   

Custom Dewatering Solutions.
www.bdpindustries.com

Dual Purpose 2 meter model 3DP, Licking County, OH 
Operates as a Gravity Belt Thickener or Belt Press.

0.5 meter BDP Heavy duty machine designed 
for small plants.  Millersport, Ohio

An authorized rep for BDP Industries, 
MSD specializes in the sales and service 
of high performance dewatering equipment.

Compact 0.9 meter Model DDP Belt Press  
Great concept for small treatment plants.

Screw Press  Ideal for small plants.

BDP Represented by:

High Performance Dewatering Equipment

Dave Deaton,  President
Office: 937-435-9673 
Cell:  937-313-9314 
Email:  MSDDaveD@aol.com

www.msdenvironmental.com

MSD Provides:
 · New, Used Equipment

 · Emergency Services

 · Turnkey Facilities

 · Rental Equipment

 · Consulting

 · Demos and Belt Press Rentals 

Also support system equipment & chemicals:
Sludge Feed Pumps—Progressive Cavity & Rotary Lobe
Belt Fabric—the right  fabric for the application
Polymer Feed Systems—Dry & Emulsion
SEW Eurodrive Gear Motors & Parts
Wash Water Booster Pumps
Grinders and Macerators
Polymers & Coagulants
Polymer Feed Pumps
Conveyor Systems
Belt Press Parts
Flow Meters



60  Buckeye Bulletin - Issue 3 | 2012

Introduction
Versailles, Ohio is a small, prosperous 
community of some 2,700 people located 
in Darke County, adjacent to the Indiana 
border in the Stillwater River Basin. Its motto 
(People-Pride-Progress) is a testament to its 
hard-working citizens, the pride they have 
in their schools and local government, and 
the progress it has made through effective 
leadership. Since Versailles completed its 
most recent water reclamation facility upgrade 
and expansion in 2010 (see Figure 1), it has 
made tremendous strides in the elimination of 
effl uent blending and compliance with newly 
imposed effl uent total phosphorus limits. This 
article explores the latter subject and shares 
operational lessons that have been learned 
along the way.
Background and Perspective
Phosphorus has been and continues to be regarded as a “limiting 
nutrient” for aquatic plant growth in Ohio’s rivers and streams. 
The presumption is that limiting in-stream phosphorus will result 
in reduced aquatic plant growth and corresponding reductions of 
in-stream nitrogen and carbon. Consequently, the Stillwater River 
Basin 2009 TMDL Report selected total phosphorus (TP) as a key 
parameter.
For the Village of Versailles, the 2009 TMDL Report 
recommended point source discharge controls to reduce the in-
stream TP concentration from 0.17 mg/L (2004 TMDL Report) to 
0.05 mg/L. This came as a result of Swamp Creek - the Village’s 
water reclamation facility’s receiving stream - being classifi ed 
as an exceptional warm water habitat stream and the facility 
being located at the headwaters of the Stillwater River. Table 1 
summarizes the currently permitted TP load (2.84 kg/day) and the 
2009 TMDL TP load allocation (0.71 kg/day) that would, in the 
future, require Versailles to remove an additional 75 percent of the 
currently permitted load.
The 2009 Village of Versailles WWRF Expansion and Upgrade 
was based on a permitted effl uent discharge of 1.0 mg/L TP (2.84 
kg/day TP at the design average fl ow of 0.75 mgd).

Unit Process Sequence
The plant upgrade and expansion to a design average fl ow of 0.75 
MGD included the design of a dual wet well pumping station to 
manage dry and wet weather fl ows. Dry weather fl ow up to 4.5 
MGD is pumped to static fi ne screens and conveyed by gravity 
to treatment. Excess wet weather fl ows that exceed the dry 
weather pump capacity overfl ow to the excess fl ow wet well. The 
excess fl ow is pumped through dedicated static screens en route 
to equalization and storage facilities that formerly served as the 
plant’s activated sludge system. Stored fl ow is eventually pumped 
and treated.
The screened fl ow receives biological treatment within an 
oxidation ditch activated sludge system. The ditch has dedicated 
anaerobic, anoxic and aerobic zones, each designed to provide a 
vital treatment function (details to follow). Mixed liquor passes 
through a fl ow splitter structure and is conveyed to two clarifi ers, 
each having a side water depth of 15 feet. Clarifi ed effl uent is 
disinfected using an ultraviolet light system that was designed for 
clarifi ed effl uent as well as overfl ow from the equalization basins.
Excess activated sludge solids are aerobically digested and land-
applied to local agricultural fi elds in accordance with the Village’s 
approved sludge management plan.
Let the Data Show . . .
Since the new secondary treatment facilities incorporating 
biological nutrient removal were placed into service in August 
2010, the total phosphorus present in the plant effl uent has 
progressively decreased. Table 2 (next page 57) summarizes the 
performance of the Versailles WRF for the period indicated. The 
data indicates that the facility is maintaining a consistently high 
effl uent quality.
The infl uent cBOD5: TP ratio of 27:1 (with 20% of the infl uent 
cBOD5 removed across the fi ne screens) is favorable to biological 
TP removal, although this was further evaluated to ensure that an 
adequate supply of readily biodegradable carbon is available in 

Operations Feature
LESSONS LEARNED IN ENHANCED BIOLOGICAL PHOSPHORUS REMOVAL

AT THE VILLAGE OF VERSAILLES WATER RECLAMATION FACILITY
by Alan Smith, P.E., and Jim Gagnon, P.E., CH2M HILL

Figure 1: Versailles, OH Water Reclamation Facility

Table 1: Stillwater River 2009 TMDL - Total Phosphorus 
Load Allocation to Village of Versailles

Parameter Season 2009 TP Load Alloca  on 1

Total Phosphorus

Winter 1.06 kg/day (0.37 mg/L)

Spring 0.76 kg/day (0.27 mg/L)

Summer 0.51 kg/day (0.18 mg/L)

Autumn 0.53 kg/day (0.19 mg/L)

Average 0.71 kg/day (0.25 mg/L)

Currently Permi  ed TP Load 2.84 kg/day (1.0 mg/L)

1 ConcentraƟ ons are based on design average fl ow of 0.75 mgd.



www.ohiowea.org                                                                                                                                                     61

Operations Feature

the anaerobic zones. The average TP concentration in the plant 
effl uent since startup has improved from 3.26 mg/L (2010) to 2.36 
mg/L (2011) to 0.86 mg/L (2012 through May).
EBPR Basics: Cultivation and Selection
Enhanced biological phosphorus removal (EBPR) relies 
on accumulating phosphorus within the cells of specialized 
microorganisms and physically removing the microorganisms 
with waste activated sludge. The microorganisms are collectively 
called Phosphorus Accumulating Organisms (PAOs). The EBPR 
cycle is analogous to the charging and discharging of a car battery. 
Under anaerobic conditions with an ample supply of carbon 
(e.g., cBOD5), the EBPR battery is discharged with phosphorus 
being released, while under aerobic conditions, the EBPR battery 
is re-charged by the uptake of phosphorus into the cells of the 
microorganisms.
While PAOs are present in all activated sludge systems, they 
are unable to mediate the EBPR process until the necessary 
environmental conditions are imposed. Carefully designed 
alternating anaerobic-aerobic environments and adequate supply 
of readily biodegradable carbon in the anaerobic zone provide 
the necessary cultivation and selection pressure for the PAOs to 
proliferate.
EBPR Lessons Learned at Versailles
The following list illustrates what the authors believe are the most 
critical observations of the new treatment process at the Village’s 
facility. Although other observations can and have been made, the 
following were found to be the most effective in optimizing the 
EBPR process.

1. Provide multiple, well-mixed anaerobic zones for 
contacting return activated sludge (which contains 
the PAOs) and incoming raw wastewater (which 